

Your company name and address

Test Report no. 2006.06.25, 13.10.41.LBD

 **LBD143**

Style: CMT 4322-200
Lot: 5360-06
Piece: 12
Customer: Textile Ltd

Date/time: 06/25/2006, 13:10 - 06/25/2006, 13:11
Operator: J. Smith

Thread density

Test length: 29 mm
Test mode: STD
Measuring range: 56-74 /cm

Date/time: 06/25/2006, 13:10 - 06/25/2006, 13:11
Instrument: Textest FX 3250, s/n: 923

- 1: 72.2 /cm +
- 2: 69.7 /cm
- 3: 70.0 /cm
- 4: 69.7 /cm
- 5: 71.2 /cm
- 6: 71.4 /cm

Commentary:

Avg:	70.7 /cm	Nominal:	70.0 /cm
Min:	69.7 /cm	Min:	68.0 /cm
Max:	72.2 /cm +	Max:	72.0 /cm
CV:	1.5 %	Tests:	6
CI:	1.6 %	CI:	

